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Gementod wood wool panels {4200x2400} # 25 + 10mm air gap
+ B0mm Stone wool Paroc UNS3T (sample No.767-1}

Sound absorption coefficient, ¥, In1/3 octave bands and
mean values in octave hands.

+ S0mm Ston2 wool Paroc UNS37 (sample No.767-1)
Ap Practical sound absorption coafficlent, (¥ p and welghted sound
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Cemented wood wook paneis (4200x2400) # 25
+ E0mm alr gap {s2mpls Ne, T67.2)

Sound absorption coefficfent, (f &, in 1/3 octave bandsand
mean vahaes in octave bands.
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Cemented wood woal pangls (4200x2400) # 25
+ 60mm air gap |sample No.767-2)

Jp Practical sound absarplion coefficient, (¥ p and weighted sound
absorption coefficiant, & «, [ LVS EN IS0 11854 }.
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Cemented wood weol panels [4200x2400} #25 + 10Gmm air gap
+ 100mm Stone weol PARDG Exira {sample No,767-3}

o P Practical sound absorption coefficient, Op and weighted sound
absorption coafficient, (i, {LWS EN ISC 11654 ),

Teshing report

Cemented wood wool panels (4200x2400) 25 + 100mm 2ir gap 1,00
a + 100rmm Stone wool PAROC Extra {sample No,767-3)
5 Sound ahgomtion coefficient, s, B 42 oetave bands and 0.90
100 mean values in octave bands. '
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Cemenled wood wool panels (4200x2400) $25
+ 200mm airgap (zampla Mo, 7678}

s Sound absowption coefficient, 3, I 13 octave bands
and mean values (n octave bands.
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Cemented weod wool panels (4200x 2400 #50
+ 200rmm air gap (sampla No,767-6)
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Gemented wood wool panels (§200x2400) 25
+ 200mm air gap (sample No.T6T-5)
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Cemented waod waol panels ($200x2400) #50
+ 200mm alr gap {sample NG. 767 -6}
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Supplement 1
Sound absorbtion coefficient s LVS EN 180 354:2003.

Acoustics - Sound absorption measurements in reverberation room.

Practical (Ip LVYS EN ISO 11654, Acoustics - Sound absorbers in buildings - Rating of seund absorption.

"CEWOOD" Lid., "Gaidusalas-1",
Cuslo: Jaunlaicene parish, Saml?le 767-1 Measurement date: 15.11.2016
mer : Aluksne region, LY-4335 Nr.:
Cemented wood wool panels (4200x2400) #25 + 10mm air gap +
D °i°"’¥i°" of dm eas‘;:f,f ) + 50mm Stone wool Paroc UNS37 + CD profile 27x60 (3,3 m/im#2).
construction and assembly: Surface specific mass 14,8 kg/m"2. Total area 10,08 m*2
Average climatic conditions in reverberation chamber, Measurement conditions
Temperature : 17,0 TG Reverberation chamber volume m®: 203
Air pressure ; 101,2 P [kPa) Number of measurement points : ]
Speed of sound inthe air: | 341.6 ¢ [m/s] Dodecahedron sound source positions 1
Relative air humidity : 50% h [%] Used type of signal . MLS signal
Frequ- 1,00
ency ds ap
f Y oct 1 oct
Hz) | [dB] [¢B] 0.80
50 - -
63 - - 0,80
80 - - ___
100 0,21 A
125 | 038 | 040 | 070
160 0,63 _
200 | 0,62 r I te| e '
250 | 074 1 0,75 I 3
315 | 0,87 £ |
400 | 076 | IR
500 073 3 0,75 | £ ‘
B30 | 074 | I | €| o040l
200 0,72 A
1000 | 069 | o701 |2
| I [g]| 030 -
1250 0,70 1 2
1600 | 0,70 | i
2000 073 I 0,70 | 0204 - -
2300 0.73 I I| ) . Praclical sound absorplion cosfiicient octave band
3150 .71 I | 010 4 - . Saund absorption coeficlant in 173 octave bands
4000 0,68 0 0,70 I ’ — eforence curve by LVS EN ISO 11654
5000 | 071 ) _ _
6300 - - 0,00 4 ' i T ek
8000 - - S 8888328 8R8888888 8 8
- T rr N NN T 0 9 0 NWw o R e OO
10000 - - - v - & o&Nom a6
Frequency f(Hz]
Practical sound absorption coefficient according to LVS ENI1SO 11654,  Cl,: 0,78
Sound absorption class according t0 LVS EN ISO 11854 : G
Measurements done by: "R&D Akustika” Ltd. Acoustics laboratory T-282 Latvian National
Accreditation Bureau
By validity level 90% the measurement error is <5% {LATAK)
Operators signature ; | G Kozlovskis! Annex of Testing report Nr. 806/2016~AL8.4
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Swpplement 2
Sound absorbtion coefficient as LVS EN IS0 354:2003.
Acoustics - Sound absorption measurements in reverberation recom.

Practical (p LV3 EN ISO 11654. Acoustics - Scund absorbers in buildings - Rating of sound absorption.

M 11} L1} n
Custo- CEWOOD Ftd,‘ Gald_usalas«1 , Sample
Jaunlaicene parish,

mer Aluksne region, LV-4336 Nr.:
Cemeanted wood wool panels (4200x2400) £25 + B0mm air gap +

+ CD profile 27x60 (3,3 m/m*2).
Surface specific mass 13,2 kg/n*2. Total area 10,08 m*2

T67-2 Measurement date: 15.11.2016

Description of measured
construction and assembly:

Average climatlc conditions in reverberation chamber. Measurement conditions
Temperature : 17,0 T[C] Revarbaration chamber volume m®: 203
Airpressure © | 1011 F [kPa] Number of measurement points : 5
Speed of sound inthe air: | 3416 ¢ {m#s] Dedecahedron sound source positions : 1
Relative air humidity : 56% h [%] Used type of signal MLS signal
Frequ- 1,00
engy A5 Qp ' |
i Y oct 1 oct ) X
M) | (o8] | (db] 0,80 11—
I FL |
63 y - 0,80 :
80 - -
100 [a] |- ]
125 0,10 0.70 _
160 _ | |
200 r | oso '
250 | 0,30 8
315 &
400 g os0
500 10551 |§
630 S| 040
800 2
1000 0,60 <
1250 5| °%
1600 ﬂ
2000 0,50 0,20
2500 i Practical so;;d absrptlonloneﬂiclem octave bands
3150 910 c i Sound absorpiion coefficient in 1/3 ootave bands
4000 0,60 ' h m—afarance curve by LVS ENISO 11654
5000 —_ = == Weighting frequency range
6300 - 0,00 - i L itk C g RHEEHE 5
8000 - S 4883282338888 888 8 38
10000 . rw—rNNwﬂ-mwwgggggggg
Frequency f [Hz]
Practical sound absorption coefficient according to  LVS EN SO 11654, O, 0,55
Sound absorption class accerding to LVS ENISO 11654 : D
Measurements done by: "R&D Akustika" Ltd, Acoustics laboratory T-282 |_$( Latvian National
Accreditation Bureau
By validity level 80% the measurement error is <5% {LATAK)

Operators signature : ! G.Kozlovskis! Annex of Testing report Nr. 806/2016-AL8.4
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Supplement 3
Sound absorbtion coefficient Os LVS EN IS0 354:2003.

Acoustics - Sound absorption measurements in reverberation room.

Practical p LVS EN IS0 11654. Acoustics - Sound absarbers in buildings - Rating of sound ahsorption.

Cust "CEWOOD" SIA | "Galdusalas-1", Sample
‘r':e‘:'_ Jaunlaicenes pagasts, p 767-3 Measurement date: 16,1%.2016
| Alaksnes novads, LV-4338, Latvia Nr.:
Cemented wood wool panels (4200x2400) #25 + 100mm air gap +
co:iifﬁ:::‘"af d“;‘:s;:n"zf ] +100mm Stone wool PAROG Extra + CD profile 27x60 (3,3 mim*2).
v Surface specific mass 16,4 kaim~2. Total area 10,08 mA2
Average climatic conditions in reverberation chamber. Measurement conditions
Temperaiure ; 170 T{C7] Reverberation chamber volume m’: 203
Airpressure 1 | 101,2 P {kPa} Number of measurement peinis : 5
Speed of sound inthe air: | 3416 ¢ [m/fs] Dodecahedron sound source positions : 1
Relative air huridity : B84% h [%] Used type of signal :}  MLS signal
Frequ- 1,00 T
ency | % % ' 1. ' | |
f % oot 1 oct L . i !
Hz] | [dB] [dB) 0.90
50 - . I e I
63 - - 0,80
80 - - -
100 0,67 A
125 | 086 0,80 0761 - -
160 0,81 _ B
200 073 l | o004 - -
250 | 089 4 070 3 o
35 | 066 5'8= -
400 | 065 | 3| 001 - -
500 | 083 || 065 s _
830 | 064 | £l o401 - -
800 0,67 &
1000 | 069 : 0,70 - o
1250 | 073 | 5| %%®1 ° -
1600 | 0,76 || Rl o
2000 | OF7 |l 0,75 0204 - -
2500 0.74 I Practical sounci ai:-s.on;tim; cosfficignt octave bands
3180 | 070 I o10d - - _ Sound absorplion coefficlent In 1/3 octave bands
4000 0,65 1 0,70 ' o — Refetence curve by LVS EN [$0 11654
5000 0,71 : —_— = Weighting frequency range
6300 - - 0,00 5 £ HE R g T BE 5
2000 - - S B8 8288338238338 8 8 8
- - o L3 I ] = wr [ R o | N = e g f=J
10000 - - -— - & [a¥3 i u
Frequency f [Hz]
Practical sound absorption coefficient according to  LVS EN ISO 11654,  Of,: 0,70
Sound absorption class according to LVS EN IS0 11654 : c
Measurements done by; "R&D Akustika" Ltd. Acoustics laboratory T-282 Latvian National
Accreditation Bureau
By validity level 90% the measurement error is <5% (LATAK)
Operators signature : f G.Kozlovskis/ Annex of Testing report Nr. 806/2016-AL8.4
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Supplement 4
Sound absorbtion coefficient Qs LVS EN IS0 354:2003.

Acoustics - Sound absorption measurements in reverberation room.

Practical Op LVS ENISO 11654. Acoustics - Sound abserbers in buildings - Rating of sound absorption.

"CEWOOD" SIA | "Galdusalas-1",
Cl::::-. Jaunlaicenes pagastsl SamF!Ie 767-4 Measurement date; 161 1 .2016
' Allksnes novads, LV-4336, Latvia Nr.:
_ Cemented wood woot panels {4200x2400) #25 + 150mm air gap +
Deif':::}m" of d"“’“”'i'lj . + 50mm Stone woo! PAROC Extra + CD profile 27x60 (3,3 m/imA2).
construction and assemply: Surface specific mass 14,8 ka/m*2.  Total area 10,08 m~2
Average climatic conditions in raverberationt chamber. Measurement conditions
Temperature : 17,0 TG Reverberation chamber volume m*: 203
Air pressure : 101,2 P [«Pa] Number of measurement points 5
Speed of sound in the air : 36 ¢ [tn/s] Dodecahadron sound source positions 1
Relative air humidity : | 64% h [%] Used type of signal ;|  MLS signal
Frequ- 1,00
ency o5 Gp [ |
f % oct 1 oct
Hz] | 1dBi [¢B] 0,80
50 - -
63 - - 0,80
80 - -
100 0,30 A
125 | 049 | 0,50 l| o070
160 0,66 — |
200 0,62 I~ 1 =| 060
250 | 0.66 : 0,65 : ]
315 | 066 | i 15
1] L
400 | 058 L
500 | 058 || 055 || |$
630 | 0,55 |l Il |E| o040
800 | 0,63 | |2
1000 | 0.70 : 0,70 I 2| os0l
1250 | 0,78 §1 0971 -
1600 1 |
2000 0204 - :
2500 - Practical sound absomption coefficient octave bands
3150 010 . Sound absorption coefficient in 143 octave bands
4000 ' : — Reference surve by LVS EN ISO 11854
5000 : ; _ === == VWeighling frequency range
6300 0‘00 ] . Jeiitid -: FEHE . Bk HEEHH 131
o owmw o o 0o n o oo g9 o g9 O =R = N =]
8000 Se 23RS SRB22EREEEZS 3
10000 = - v N N o ¥ O
Frequency f[Hz]
Practical sound absorption coefficient according to  LVS EN IS0 116854, o, 0,65
Sound absorption class according (0 LVS EN IS0 11654 : c
Measurements dene by: "R&D Akustika™ Ltd. Acoustics laboratory T-282 Latvian National
Agccreditation Buraau
By validity level 80% the measurement error is <5% (LATAK)
Qperators signature : ! G Koziovskis/ Annex of Testing report Nr. 806/2016-AL8.4
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Supplement S

Sound absorbtion coefficient Os LVS EN 1SQ 254:2003.

Acoustics - Sound absorption measurements in reverberation room.

Practical Op LVS EN ISO 11654, Accustics - Sound absorbers in buildings - Rating of sound absorption.

Custo-
mer :

"CEWOOD" SIA |, "Galdusalas-1",
Jaunlaicenes pagasls,
Alilksnes novads, LV-4338, Latvia

Sample
Nr.:

767-5 Measurement date: 15.11.2016

Description of measured
construction and assembly:

Cemented wood wool panels {4200x2400) #£25 + 200mm air gap +

Surface specific mass 13,2 kg/m*2. Total area 10,08 mA2

+ CD prefile 27160 (3,3 mfm*2).

Average climatic conditions in reverberatlon chamber. Measurement conditions
Temperature : 17.0 T[C7] Reverberation chamber volume m®: 203
A pressure : 1011 P [kPa] Number of measurement points : 5
Speed of sound inthe air: | 3418 ¢ [m/s) Dodecahedron sound source positions 1
Ralativa air humidity : 64% h [%] Used type of signal : | MLS signal
Frequ- 1,00 - -
ency as oy ] I
f % oot 1 oct ! :
[l | (98] | [B) 0.80 ?
50 - -
63 - - 0,80
80 - -
100 | 0,12 [ |
126 | 023 | 025 0.70
180 | 037 |
200 | 0,40 I 2| os0
250 | 047 [l 050 1 |2
315 | 056 | ' £
400 | 057 | R
500 | 053 || 055 || |$S
830 | 040 |l i E| o040
80O | 0,47 2
1000 | 049 1 o050 : -
1250 | 055 I 5| 090
1600 | 080 | 12
2000 063 [F 0,60 | 0,20
2500 063 I I Practical sound abaorption coerﬁciant octave bands
3180 0,62 I : 0.10 | Sound absorplien coefficient in /3 octave bands
40600 0,62 I 0,65 I ' —Reference curve by LVS ENISC 11654
5C0C 0,65 N Weighting frequency rang
6300 - - 0,00 - i B :
8000 - - 3
10000 - - -
Practical sound absorption coefficient according to  LVS EN IS0 11654, O, : 0,55
Sound absorption class according to LVS EN ISO 11654 : D
Measurements done by: "“R&D Akustika” Ltd. Acoustics laboratory T-282 L%( Latvian National
Accreditation Bureau
By validity level 90% the measurement error is <5% (LATAK)

Operators signature ;

{ G.Kozlovskis/

Annex of Testing repart Nr, 806/2016-AL8.4
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Supplement 6
Sound absorbtion coefficient Os LVS EN ISO 354:2003.

Acousties - Sound absorption measurements in reverberation room.

Practical Cfp LVS ENISO 11854. Acoustics - Sound absorbers in buildings - Rating of sound absorption.

"CEWOOD" SlA |, "Galdusalas-1",
c‘r':;‘:”l Jaunlaicenes pagasts, salT p!le 767-8 Measurement date: 16.11.2016
' Alaksnes novads, LV-4336, Lalvia r.:
Description of measured Cemented woed wfg:lEF])Tar::flisle{g'gggzé?g]:;?\?n;)_zmmm air gap +
construction and assembly: Surface specific mass 21,7 kg/m"2. Total area 10,08 m*2
Average climatic conditions in reverboratlon chamber, Measurement conditions
Temperature : 17,0 T[C Reverberation chamber volume m®; 203
Air pressure : 101,1 P [kPa] Number of measurement points : 5
Speed of seund in the air; 3416 G [mis] Dodecahedron sound source positions : 1
Relative air humidity : 84% h[%] Used type of signal - | MLS signal
Frequ- 1,00 s
engy s % '
¥ % oct 1 oct
Hz] | [cE] [dB} 0,90 .
50 - - . l l .
63 - - 0,80
80 - -
100 | 0,30 [a]
125 | 039 | 0,40 0.70
160 0,50 —_
200 | 048 [ 2| 060
250 | 058 1 ogo Y |8
315 | 0,86 ! £
400 | 051 g| 0.50
500 | 054 |f 055 ) |8
630 | 0,52 [ 040
800 | 067 2
1000 | 085 [ 065 : - . ;
1250 | 072 - I
1600 | 0,72 A o
2000 0,73 0,70 1 0264 - - _
2500 0.71 ] '. . Practical sound absorplion coefficient octave bands
3150 0.71 : oiod4d - - Sound absorpllon ceefficient in 13 oclave bands
4000 0,66 0,70 I ' s Rafsrence curve by LVS EN IS0 11854
5000 0,67 | = == Weighting fraquency range
8300 - - 0,00 - LI HERH IR .. Lok el
T3] = = =
Frequency F [Hz)
Practical sound absorption coefiicient accordingto LVSEN SO 11654, U, : 0,65
Sound absorption class according to LVS EN IS0 11654 : c
Measuremerits done by: "R&D Akustika” Ltd. Acoustics laboratery T-282 L$( Latvian National
Accreditation Bureau
By validity level 0% the measurement error is <5% (LATAK)
Operators signature : ! G.Kozlovskis/ Annex of Testing report Nr. 808/2016-AL8.4




